SPORTON LAB.

FCC RF Test Report

Report No. : FG9D1403B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 18 JAN 2020 05:32:13

n [ sp =
Ref Level 0.00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
L T hi ! PR—
: J : B - 50 dbm | - - ; = X
J -60 dBm J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -63.80 dBm -50.80 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E87.19640 MHz -64.13 dBm -51,13 dB
725,000 MHz 1.000 GHz 100.000 kHz 912.77473 MHz -63.74 dBm -50,74 dB 725,000 MHz 1,000 GHz 100.000 kHz 8B82.82067 MHz -63.70 dBm -50,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -47.71 dBm -34.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.88 dBm -33.688 dB
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30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -63.96 dBm -50.96 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.58921 MHz -64.36 dBm -51,36 dB
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30.000 MHz 690.000 MHz 100.000 kHz 661.46927 MHz -64.14 dBm -51.14 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.13943 MHz -64.42 dBm -51.42 dB
725,000 MHz 1.000 GHz 100.000 kHz 901.23626 MHz -63,92 dBm -50,92 dB 725,000 MHz 1,000 GHz 100.000 kHz 899.31319 MHz -63.53 dBm -50,53 dB
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30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -63.80 dBm -50.80 dB 30.000 MHz 690.000 MHz 100.000 kHz 252.80360 MHz -64.55 dBm -51,55 dB
725,000 MHz 1.000 GHz 100.000 kHz 954.53297 MHz -63.80 dBm -50,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 970.74176 MHz -63.62 dBm -50.62 dB
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30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -63.63 dBm -50.63 dB 30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64,37 dém -51,37 dB
725,000 MHz 1.000 GHz 100.000 kHz 992.71978 MHz -63.74 dBm -50,74 dB 725,000 MHz 1,000 GHz 100.000 kHz 912.50000 MHz -63.67 dBm -50,67 dB
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30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -63.69 dBm -50.69 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -63.98 dBém -50,98 dB
725,000 MHz 1.000 GHz 100.000 kHz 8B84.47802 MHz -63.84 dBm -50.84 dB 725,000 MHz 1,000 GHz 100.000 kHz 887.50000 MHz -63.80 dBm -50,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.58 dBm -32.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -47.24 dBm -34.24 dB
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30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -63.13 dBm -50.13 dB 30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -63.68 dém -50.68 dB
725,000 MHz 1.000 GHz 100.000 kHz 922 66484 MHz -63.71 dBm -50,71 dB 725,000 MHz 1,000 GHz 100.000 kHz 896.29121 MHz -63.59 dBm -50,59 dB
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30.000 MHz 690.000 MHz 100.000 kHz 640.02999 MHz -64.43 dBm -51.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.72564 MHz -64.36 dBm -51,36 dB
725,000 MHz 1.000 GHz 100.000 kHz 920.19231 MHz -63.59 dBm -50,59 dB 725,000 MHz 1,000 GHz 100.000 kHz 928.43407 MHz -63.65 dBm -50.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -37.92 dBm -24.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -39.55 dBm -26.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.19810 GHz -44.61 dBm -31.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.19760 GHz -45,75 dBm -32,75 dB
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30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.19 dBm -51.19 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -63.55 dBém -50.55 dB
725,000 MHz 1.000 GHz 100.000 kHz 916.34615 MHz -63.65 dBm -50.65 dB 725,000 MHz 1,000 GHz 100.000 kHz 927.06044 MHz -63.91 dBm -50,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -47.19 dBm -34.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -49.47 dBm -36.47 dB
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30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -63.64 dBm -50.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.41 dBm -51.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 918.26923 MHz -63.63 dBm -50.63 dB 725,000 MHz 1,000 GHz 100.000 kHz 8E88.04945 MHz -63.71 dBm -50,71 dB
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0022
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0098
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0076
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0011
Note:

1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =7 V. ; Maximum Voltage =8.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.00 5.19 4.58 6.17 PASS
Highest CH - - - -
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 5.025 4.875 - -
Middle CH 4.915 4.895 9.770 9.950
Highest CH 4.965 4.975 - -
Sporton International (Shenzhen) Inc. Page Number : A199 of A285
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D1403B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT 15 ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] 15.40 dBm) 204 [XETEVIoN 15.40 dBm)
] 781.49800 MHz 780.99900 MHZ]
I i a1 ST 26.00 dB| e ool P drranApdl o ey 26.00 dB)
10 dBm f 10 dam o~ +
Bwe 5.025000000 MHz| J Bwe 4.875000000 MHZ|
ad Q factor 155.5 o ] Q factor 160.2
TL
10 df ‘ -10 df =
/ \ /
-20 -20
R . B vy
-an d - a0 d
AP 0o
-50 df -50 de
60 df -0 d
70 -70
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 781,498 MHz 15.40 dam nd8 down £.025 MHz ML 7B0.999 MHz 15.40 dam nd8 down 4.875 MRz
T 1 776.993 MHz -10.63 dbm nd8 26.00 dB TL L 777.082 MHz -10.51 dbm n 26,00 d8
T2 1 782.017 MHz -10.63 d8m Q factor 155.5 T2 1 7B1.958 MHz -10.84 dBm Q factor 160.2
L )i o )il (]

Date: 18.JAN 2020 07:07:32

J

Date: 18.44N.2020 07.07.42

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 5.88 dBm)| 204 M1[1] 15.11 dBm)
N 1900 MHZ| 5 782.48000 MHZ]
o AR ket 5 . N, S A pdB 5.
10 dear o . 26.00dB 10 dBm Pty er B VA _ 26.00d8
\ 4.915000000 MHz| i Bwe 4.895000000 MHZ|
ad : Q factor \ 159.2] o J Q factor 159.8
T4 Yz T4
10 df =10 di
/ \ /
-20 T n
P Al oy o o ~
el Y L
Jas o |
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.639 MHz 15.88 dBm nd@ down 4.915 MHz M1 7BZ.48 MHz 15.11 dBm nd@ down 4,895 MHZ
T 1 778.572 MHz -10.24 dam nd8 26.00 dB TL L 779.552 MHz -10.56 dBm nd8 26,00 d8
T2 1 784.488 MHz -10.02 dBm Q factor 159.2 T2 1 7B4.448 MHZ -10.65 dBm Q factor 159.8
L U J wa L JU J L]

Date: 18.JAN 2020 07:16:30

Date: 18.44N.2020 07.16.40

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 5.81 dBm 204d - mil1] 14.42 dBm|
78322100 MHzZ| ¥ 782.76200 MHz
1 ot U e MR 26.00 dB| ALV e o LB e 26.00 dB|
10 dBm: ’f \ 10 dém: e v,
Bw | 4.965000000 MHz Bw 4.975000000 MHz
od / afa 157.7 oda Qe 157.3
Ty
-1od ¥ -10d
J \
-20
. A » AR [ s ~
b sl T by o
-40 dém
Sod 50 d
60 d -60 di
70 70
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 783.221 MHz 15.81 dBm ndB down 4.985 MHz ML 7B2.762 MHZ 14.42 dBm ndB down 4,575 MHz
TL 1 781.973 MHz -9.78 dém ndé 26.00 dB TL 1 782.012 MHz -11.43 dém ndé 26.00 d8
T2 1 786.938 MHz -9.85 dBm  factor 157.7 T2 1 766,568 MHz -11.33 dém  factor 157.3

L )

Date: 16.J4N.2020 07:19:08

J

)i

J

DCate: 15.J4N.2020 07.18:58
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LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 18.JAN 2020 072954

DCate: 18.4AN.2020 07.29.44

i trum =
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
s i o —
Pimmmf e | N N, 44950 VA SN N o0
10 dBar v, ndi 26.00 dB 10 dBm: Al e &Y Wiy - 26.00 dB
:’ Bwe 0.770000000 MHZ| Bwe \ 9.950000000 MHZ|
[ sctor g / actor
adn / Q fact 80.2 odn : Q fact \ 78.7
1 LT ht
10 dem ki X -10 dBm ¢
! \ 1
20 dBm - e -20 dBm: \V -
el N R y M P
~30 dBm - -30 dBm i
/ /
- £ E 4
40 dBm—f——y 40 dem— .
s m- 5pdeH:
-60 dBm -60 dBm
-70 dBm -70 dém
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783,493 MHz 17.31 dam nd8 down 9.7 MHz ML 7B2.719 MHz 16.33 dam nd8 down 9,95 MHZ
TL 1 777.185 MHz -8.90 dBm nd8 26.00 dB T1 L 777.045 MHz -10.04 dBm nd8 26.00 dB
T2 1 786.955 MHz -9.17 dBm Q factor 80.2 T2 1 7B6.995 MHz -9.77 dBm Q factor 78.7
Ao L.
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 4.496 4.515 - -
Middle CH 4.496 4.505 8.991 8.971
Highest CH 4.466 4.505 - -
Sporton International (Shenzhen) Inc. Page Number : A202 of A285
TEL : 86-755-8637-9589 Report Issued Date : Apr. 03, 2020
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum

Spectrum
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
204 ) M1[1] 15.20 dBm) 204 MSTEY 14.75 dBm)
- /‘\ o o N 778.96100 MH?Z| T 780.17900 MHZ]
L3 NP AN, oo T 55 5 o b T PP 515484515
10 dBm r s e BEY {T 4.495504496 MHz 10 dam oy WA i, Y 4.515484515 MHz|
od ke 0da + \
/ Y / \
/ \ f \
10 df =10 di
/ \ / i
o0 / N o o0 /
- P = R TV [P
N s . SUaY
-an d f -30d
I
/
AP ~$5-dBm:
-50 df -50 de
60 df -0 d
70 -70
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 778.951 MHz 15.20 dam ML 7B0.179 MHz 14,75 dam
T 1 777.26224 MHz 9.71 dBm Oce Bw 4,495504496 MHz TL L 777.24226 MHz 9.38 dBm Oce Bw 4.5154B4515 MHz
T2 1 781.75774 MHz 9.94 dam T2 1 78175774 MHZ 9.68 dam
L U J wa L JU J L]
Date: 18 JAN 2020 O7:08:02 Date: 18 JAN.2020 07.07:52

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum Spectrum o
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 o M 15.62 dBm| 20d ™Il 14,00 dBm)
. X - 782 29000 MH?Z| - Y 783.55800 MHz
AV R VYL g e ns S5 - o B 505404505
10 dBa r AN y P & o W Y 4.495504496 MHz| 10 dom If AT P B VO SN e N LSS 4.505404505 MHz
p / \ \
o f * 0 e 4 v
/ Y / \
10 df -10d A \
20 / \ 20 / }
! - , : & w
] = A f L
. . PN e » Y PUYIVRpY B o PN
ey Y, e
40 dom ~40 dem
-s0d 50 db
60 d -60 d
70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 782.28 MHz 15.82 dem ML 783,558 MHZ 14.88 dBm
TL 1 779.75225 MHz 9.68 dBm Occ Bw 4.495504456 MHz TL L 779.75225 MHz 9.95 dBm Occ Bw 4.505494505 MHz
T2 1 784.24775 MHz 10.68 d8m T2 1 784.25774 MHz 7.45 dam
L U J wa L JU J L]
Date: 18.JAN.2020 07:16:50 Date: 18.4AN.2020 07.17.00
Spectrum b Spectrum o
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d M1l 15.69 dBm| 204d N mil1] 15.25 dBm|
- Y 78558900 MHzZ| . ¥ . 31100 MHZ|
10 dém i e AL AN T A 4.465534466 MHz 10 dom )\” el N, P e Bt ~Y
od 7 - 0 de: - -
-1od \ -10d / )
! \\ / 1\
/ \
-20, —— -20
LW AT o AT ) pronl P e, /
N\ A ) i P e i ™ T VAL VAT
20 di S |6 e LA
-40 dBm -40 dem
50 d 50 d
60 d -60 di
70 70
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 785.589 MHz 15.69 dBm ML 7E3.311 MHz 15.25 dém
TL 1 782.26224 MHz 10.60 dBm Occ 8w 4.465534466 MHz TL L 782.25225 MHz 10.14 dBm Occ 8w 4.505494505 MHZ
T2 1 788.72777 MHz 9.66 dBm T2 1 785.75774 MHz 9.91 dBm

)

Date: 16.J4N.2020 O7:19:18

Cate: 15.J4N.2020 07.19.28

)i QI «a
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LTE Band 13

Spectrum i Spectrum =
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 M1[1] 18.37 dBm) 204 - 15.92 dBm)
e A 782.5000 MHz - N 7681.4410 MHz,
10 dBar ¥ Gcc B Y £.991008991 MHz 10 dBm: A e £.971028971 MHZ
/ \ f '
0ds - 0da . -
/ L { 4
-10 dém - -10 dem *
i \ / \
-20 demv f ‘I = -20 dBm: £
S R L A [aVS RNV P
-
-0 dam - -30 dam y
40 dBm—— -40 dém — ,!
i il
Hi0 B 50 dBm
60 dBm -60 dm
70 dBm -70 dam
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.5 MRz 18.37 dam ML TBL 441 MHz 15.92 dam
T1 1 777.5045 MHz 11.04 dBm Oce Bw £.991008951 MHz T1 L 777.5245 MHz 9.32 dBm Oce Bw 5.971028971 MHz
T2 1 7864955 MHz 9.86 dam T2 1 786.4955 MHz 8.74 dam
! J I J ) -
Date’ 18.JAN 2020 07:30:04 Date: 18 JAN 2020 07:30:14
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep

Sp

um

Ref Level 2450 dém  Offset 4.50 dg

Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dbliil Gheck pakS 20 abjaiLgheck PARS
Line _3PURIOUS_| INE_ABS H PABS Line _§PURIOUS_|LINE_ABS PAES n
10dBm 10 dBm H
od H 0 dem H
-10 dam H -10 dBm - ’ l
-20 dm JI i\ -20 dBm |
o . 1
SPURIOUS_LINE_ABS_ f 1\ | SFURIGUS_LINE_aBS_ ] ‘l
-40 dem 7 M'L‘.\ﬂ -40 dBm
-50 dem i | ﬁ -50 dBm ‘ﬂ[ }/P"»/ ] \_\\
-60 dem r B U‘A‘J‘T‘ -60 dBm \nu
70 dBm 70 dBm: I
e [ A al o s
Start 763.0 MHz 7007 pts Stop 806.0 MHz || |[Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763,000 MHz 775,000 MHz 6,250 kHz 774,88611 MRz -73.77 dém -38.77 d8 763.000 MHz 775,000 MRz 6.250 kRz 772,05694 MRz ~75.93 dBm -40.93 db
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -43.61 dbm -36.61 dB 775,000 MHz 775,500 MH2 100.000 kHz 77512722 MHz 64 19 dBm 5119ds
775,900 MHz 176,000 bz 20.000 kHz 775,99066 MH2 -52.70 dBm -39.70 d8 775.900 MHz 776,000 MHz 30.000 kHz 77594660 MHz -68.59 dBm -55.59 dB
776.000 MHz | 788.000 MHz 100,000 kHz 777,36064 MHz 20.91 dBm -9.09 & 776.000 MHz 788,000 MHz 100,000 kHz 86 65135 MHe 20.87 dBm o1 ds
788,000 MHz 788,100 MHz 30.000 kHz 788,055999 MHz -67.46 dém -54.46 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.05060 MHz -48.94 dBm -35.94 dB
788.100 MHz | 793.000 MHz 100,000 kHz 789,30664 MHz -62.45 dBm -49.45 dB 788,100 MHz 793.000 Mz 100000 kHz 788 32607 MHe 4571 dbm 2571 db
793.000 MHz | 805.000 MHz 6.250 kHz 796,13636 MHz -74.99 dBm -39.99 d8 293.000 MHz 806,000 MH2 8250 ke 235 £000D Mie 7003 dbm 3503 b
—
|
I it L £

Date: 18,JAN 2020 07:12:55

Date: 18.JAN 2020 07:24:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep

Sp

um

Ref Level 2450 dém  Offset 4.50 dB

Mode Auto Sweep

Date: 18,JAN.2020 07:11:17

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
20 dhHuiL Gheck BARS 20 dbiit heclk YT
Line GPURIOUS LINE ABS PAES Line _$PURIOUS_LINE_ABS, PASS
10 dBm 10 dBm
od | ‘ 0 dem ‘
-10 dBm , ] -10 dBm — ‘
-20 d8m j L -20 dem J‘ T
ne dn A ana \
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
_LINE_ABS_ / _ABS_ \‘I—.
-40 darm . \"“‘I 40 dBm SN
-50 dBm J“. -50 dBm
-60 dem /.rl 60 dem |"l M\\
ad
70 dem i ™, . 70 dem | [,
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 772,97003 MHz -59.34 dém —24.34 db 762,000 MHz 775.000 MAz 5.250 kHz 774.53641 MHZ ~74.53 dbm 33,50 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.01 dém -29.01 d& 775.000 MHz 775.900 MHz 100,000 kHz 77589775 MHz -52.31 dbm -39.31 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98127 MHz -43.92 dBm -30.92 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95595 MHz -55.65 dBm -42.65 dB
776.000 MHz 788,000 MHz 100.000 kHz 781.47253 MHz 6.75 dBm -23.25 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,63536 MHz 6.54 dBm -23.46 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.05629 MHz -43.32 dBm -30.32 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00145 MHz -36.28 dbm -23.28 db
788.100 MHz 793.000 MHz 100.000 kHz 78821014 MHz -38.80 dBm -25.80 d 788,100 MHz 793,000 MHz 100,000 kHz 768,11224 MHz -32.63 dBm -19.63 dB
793.000 MHz 806.000 MHz 6.250 kHz 793 27922 MHz ~61.78 dém -26.78 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -51.84 dbm -16.84 db
—
T
) I ( >
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 18,JAN 2020 07:14:32

Spectrum | um
Ref Level 24.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 d2m  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
on dbipuLgheck 20 gbifi Gheck PARS
Line _§PURIOUS_| INE_ABS Line _§PURIOUS_|INE_ABS PABS n
10dBm 10 dBm H
od 0 dBm ”
-10 dem -10 dBm B J l
-20 dBm -20 dem J ‘
SPURIOUS_LINE ABS._ | SPURTOUS LINE aBS_ i \
40 dem -40 dBm J \r
-50 dem ﬁ 50 dBm | A I I
: LS ~.
60 dem r, o U\"‘Ar -60 dBm e
70 dem 70 dBm r N
—l 2
Btart 763.0 MHz 7007 pts Stop 806.0 MHz |||l Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77437063 MHz -74.41 dém -39.41 d& 763.000 MHz 775.000 MHz 6.250 kHz 77234466 MHz -76.09 dBm -41.09 dB
775.000 MHz 775,900 MHz 100000 kHz 775.89416 MHz -51.26 dBm -38.26 dB 775.000 MHz 775.000 MHz 100.000 kHz 27t £1204 MH= 84 35 dbm o1 9t dp
775.900 Mz 176,000 bz 30.000 kHz 775,99906 MHZ -54.55 dBm -41.55 d8 775.900 MHz 776,000 MHz 30.000 kHz 77595310 MHz -68.681 dBm -55.81 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,30070 MHz 19,48 dBm -10.51 d& 776.000 MHz 785,000 MHz 100,000 kHz 28663936 MHe 1980 dBm 1020 dB
788.000 MHz 768,100 MHz 30.000 kHz 786.08816 MHz -67.70 dém -54.70 d& 786.000 MHz 769.100 MHz 30.000 kHz 768.06429 MHz -49.78 dbm ~36.78 db
788.100 MHz 793,000 MHz 100.000 kHz 789.29196 MHz -62.31 dBm -49.31 dB 788 100 MH= 793.000 Mz 100.000 kHz 788 30245 MHe 4392 dBm ~30.92 db
793.000 MHz 205.000 MHz 5.250 kHz 794.33117 MHz ~74.96 deém -39.06 dB 753.000 MHz 806,000 MHz £.250 kHz 793,48701 MHz -70.80 dBm -35.80 db
—
Y
i [ J1 ] ( i

Date: 18.JAN 2020 07:25:58

Lowest Band Edge

/ Full RB

Highest Band Edge / Full RB

Spectrum @ Spectrum

Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 dém  Offset 4.50 dB Mode Auto Swasp

SGL Count 1007100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr

20 dbipaildheck PaES 20 abifi Gheck paks
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES

10 dBm 10dBm

od l ‘ 0 dem ‘

-10 dBm I l -10 dBm o \

-20 dBm ;‘ \L -20 dBm f ]\

SPURIDUS_LINE_ABS_ / SPURIBUS_LINE 58S \\P

-40 derm ﬁ&T‘ -0 dBm

-50 dBm P, N -50 dém
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70 derm 70 dem .

7 e [
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
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30.000 MHz 763.000 MHz 100.000 kHz 388.80735 MHz -61.42 dBm ~48,42 dB 30.000 MHz 763.000 MHz 100.000 kHz 388.80735 MHz -60.79 dBm ~47.70 dB
806.000 MHz 1.000 GHz 100.000 kHz 881.18591 MHz -63.17 dBm -50.17 dB 506.000 MHz 1.000 GHz 100.000 kHz 923.35982 MHz -63.38 dBm -50.38 dB
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0008
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0042
Note:

1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =7 V. ; Maximum Voltage =8.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.43 5.16 554 6.14
Middle CH 4.58 5.07 571 6.14 PASS
Highest CH 4.43 484 5.16 5.88
Sporton International (Shenzhen) Inc. Page Number 1 A212 of A285
TEL : 86-755-8637-9589 Report Issued Date : Apr. 03, 2020
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LTE Band 25/ 20MHz / 16QAM
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@153 view @153 view
o ;'\7 M
\-\
0.0
3 N 3
A\
1E- 1E -
\ \ \
1E 1E +
t
t
\
! ! 1
\ | \
CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,21 dBm 25,51 dBm 5.20 d8 3.13 dB 5.01 dB 5.16 dB 5.19 dB Trace 1 20,58 dBm 27.08 dBm 6.51 dB 3.22 d8 5.04 dB 5.88 d8 6.29 dB
— e e L
L )i J [ L )i ] SRR e
Date: 22 JAN 2020 03:01:51 Date: 22 JAN 2020 03:02:04
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26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.278 | 1.273 | 2.967 | 3.033 | 4.885 | 4.945 | 9.870 | 9.710 | 14.655 | 14.356 | 20.140 | 20.260
Middle CH | 1.273 | 1.262 | 3.003 | 3.033 | 4.875 | 4.915 | 9.950 | 9.750 | 14.356  14.236 | 20.260 | 20.140
Highest CH | 1.273 | 1.292 | 3.015 | 2.961 | 4.965 | 4.915 | 9.710 | 9.710 | 14.476 | 14.745 | 20.060 | 20.020
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D1403B

LTE Band 25

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

L I

Date: 22 JAN 2020 00:56:28

J

Ref Level 25.20 cbm  Offset G20 0B = RBW 30 khz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att 0dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
HEY 16.25 dBm)| MI[1] 14.69 dBm
@ - T x 185099370 GHz & T 105084270 GHz
4 AN Y *rma’\f\/"ﬁ‘ 26.00 dB| 104 RTASIS W} BBV 26.00 dB|
Bwe A 1.278300000 MHz| Bwe 1.272700000 MHz
\ 4481 + 2
ad . Q factor \‘ 1448.0| 0 Q factor 1454.2
e \T2 o/
-0 E - -10
s \, \
20 df =20 di
J o
g SN PN e~ Fym |
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.0507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1BS09937 GHz 16.25 dam nd8 down 1.2783 MHz ML 18508427 GHz 14.59 dam nd8 down 1.2727 MHz
T 1 18500538 GHz -10.00 dBm nd8 26.00 dB TL L 1.8500706 GHz -11.29 dam n 26,00 d8
T2 1 18513322 GHz -9.77 dBm Q factor 1448.0 T2 1 1.8513434 GHz -11.30 d8m Q factor 1454.2

L U

Date: 22 JAN.2020 005648

J

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

Date: 22.JAN 2020 00:57:28

J

ectrum pectrum &3
Ref Level 25.20 cbm  Offset G20 0B = RBW 30 khz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
. MI[1] 16.10 dBm)| MI[1] 15.20 dBm
20 T 1.88015940 GHz| @ 1.87966150 GHz
4 NP A e 26.00 dB| 104 A A AR N 26.00 dB|
Bwe A\ 1.272700000 MHz| ] Bwe 1.261500000 MHz
| .
477. Ir
ad Q factor 1 3 0d J Q factor 1490.0
1 \J
-10 -10 ,
~ 4
20d /’" . 20 d 3 .
Y VA WA AU Y
o A NAYaN WY, - B frmd ] o AT
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LBBOL594 GHz 16.10 dam nd8 down 1.2727 MHz ML L 18795615 GHz 15.20 dam nd8 down 12615 MHz
T 1 18793566 GHz -9.79 dBm nd8 26.00 dB TL L 18793902 GHz -10.72 dBm nd8 26,00 d8
T2 1 1.BB06294 GHz -10.06 d8m Q factor 1477.3 T2 1 1.8806517 GHz -10.76 d8m Q factor 1490.0

- \ )

Date: 22 JAN.2020 00.57.48

J

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

Date: 22 JAN 2020 00:56:28

DCate: 22, JAN.2020 00:58.48

J

Spectrum Spectrum
Ref Level 25.20 dem  Offset 520 db & RBW 30 kHz Ref Level 2520 dém  Offset 5.20 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT I Att 0de SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
W mifi] 17.17 dém| mili] 1
20 1 1.91437830 GHz, 20 X 1.9144
o TN A O o G ey 26.00 dB| 0 st i el VPR
Bw 1.272700000 MHz Bw \ 1292300000 MHZ
od /| Q factor 1504.2 od Qfactor 14814
10 71( -10 T
va = TSN 2o o " .\ e
A UARATS PPN TS A
~ et ey vV it ViV a W
a0 df -40 di
50 d -50 di
&0 -60
o d 70 di
CF 1.9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 15143783 GHz 17.17 dém ndB down 1.2727 MHz ML 15144455 GHz 15.53 dBm ndB down 1.2923 MHz
TL 1 1.9136622 GHz -8.76 dBm ndé 26.00 dB TL 1 1.9136622 GHz -10.30 dém ndé 26.00 d8
T2 1 1914935 GHz -5.94 dBm Q factor 1504.2 T2 1 15149545 GHz -10.66 dém Q factor 14814
L I ) L )i L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D1403B

LTE Band 25

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Ref Level 25.20 cbm  Offset 520 b = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT 15 ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.54 dBm) ™ML 16.61 dBm)
20 R N 1.85057690 GHz| @ X 1.05229120 GHz
w0 et e T\ e 26.00 dB| wd I e e vt - S RN 26.00 dB)
7 By 2.967000000 MHZ 7 By \ 3.033000000 MHZ]
/ q factor 623.7] { q factor 610.7
ad J ] 0d ] Y
-0 f . -10 3
/ N\ \
A4/ 204 = M
M e Ataaan RPN
o~ it
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.0515 GHz 1001 pts Span 6.0 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B505769 GHz 17.54 dBm nd@ down 2.967 MHz M1 1.8522912 GHz 16.61 dBm nd@ down 2,033 MHZ
T 1 L.BS00015 GHz -8.10 dBm nd8 26.00 dB TL L 1.8499715 GHz -9.12 dBm n 26,00 d8
T2 1 1.B529685 GHz -8.66 dBm Q factor 623.7 T2 1 1.8530045 GHz -9.69 dBm Q factor 610.7
L U J wa L JU J L]
Date: 22 JAN 2020 01:21:08 Date: 22 JAN.2020 01:21:28
ectrum pectrum &3
Ref Level 25.20 cbm  Offset 520 b = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 ™M1[1] 18.46 df\m 20 ™M1[1] M1 |n‘ 10 dl‘lm
i I 1.88100100 GHz N R s 1.86116280 GHz,
4 - ndB™"" 26.00 dB| 104 T W i ™ 26.00 dB|
7 Bwe 3.003000000 MHz| 7 Bwe \ 3.033000000 MHZ|
! Q factor 626.4) I Q factor 620.2]
0o 2 oo 2
10 ! 10
B / ! -
/
-20 df =
(W =N =
S . el
0 -30 =
40 di -40 di
-50 df -50 di
-60 -60
70 d 70 d
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1881001 GHz 18.46 dBm nd@ down 3.003 MHz M1 1 1.8811628 GHz 16.40 dBm nd@ down 2,033 MHZ
T 1 1.B785075 GHz -7.15 dBm nd8 26.00 dB TL L 18785015 GHz -9.24 dBm nd8 26,00 d8
T2 1 1.B815105 GHz -7.46 dBm Q factor 626.4 T2 1 1.8815345 GHz -9.88 dBm Q factor 620.2
L U J wa L JU J L]
Date: 22 JAN 2020 01:22:08 Date: 22 JAN.2020 01:22:28
Spectrum Spectrum
Ref Level 25.20 cbm  Offset 520 b = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.33 dBm) ™M1[1] 16.03 dBm)
20 R P 1.91228920 GHz 20 ) ~ 1.91239710 GHz
04 T e Y 26.00 dB| 04 it MU 1 - A 26.00 dB|
Bwe 3.015000000 MHz| J" Bwe '\ 2.961000000 MHZ|
q factor 634.3) q factor 645.9
0o 2 oo 2 !
] !
-10 -10 ‘ ‘\
/ / N
-20 df - -20 df -
o o ———— 2 o S R I e 7~
Pavavi T VA e o v
30 -30
40 di -40 di
50 df -50 di
60 -60
7o 70d
CF 1,9135 GHz 1001 pts Span 6.0 MHz CF 1.9195 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.9122892 GHz 17.33 dBm nd@ down 3.015 MHz M1 1.9123971 GHz 16.83 dBm nd@ down 2961 MHZ
T 1 19119775 GHz -6.42 dBm nd8 26.00 dB TL L 15120135 GHz -9.08 dBm 26,00 d8
T2 1 1,9149925 GHz -8.80 dBm Q factor 634.3 T2 1 1.9149745 GHz -9.72 dBm 645.9

L I ]

Date: 22.JAN 2020 01:23:08

L U
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SPORTON LAB.

FCC RF Test Report Report No. : FG9D1403B

LTE Band 25

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 25.20 cbm  Offset 520 b = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] - 15.17 dbm)| MI[1] 14.48 dBm
20 . 1.85438800 GHz @ M1 1.85379900 GHz,
04 N ki A S R e ey 26.00 dB| 04 P VA WP L s Y .ua‘]’u-m,«\«“ 26.00 dB|
" Bwe 4.885000000 MHz| J w l 4.945000000 MHZ|
ad ! Q factor l. 379.6| 0 I‘ Q factor 1\ 374.9
7 12 T \o
-10 i -10 4
/ \ / \
20 df =20 di
1 e Ve Y Lrhn
AN i e o T T e i LA
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.0525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1854388 GHz 15.17 dam nd8 down 4.885 MHz ML 1.853799 GHz 14,48 dam nd8 down 4.945 MHZ
T 1 1.850032 GHz -11.04 dam nd8 26.00 dB TL L 1950042 GHz -11.31 dam nd8 26,00 d8
T2 1 1854918 GHz -11.10 d8m Q factor 379.6 T2 1 1.854988 GHz -11.71 d8m Q factor 374.9
L it ] - L ) ]

Date: 22 JAN 2020 01:46:44

Date: 22 JAN.2020 01:47.04

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

(=]

Spectrum pectrum
Ref Level 25.20 cbm  Offset 520 b = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MIL1] 15.37 dBm) ™M1[1] 14.97 dBm)
20 ! 1.88093900 GHz| 20 ™ 188022000 GHz
104 P, i el Lt fxﬁ\u_af‘vm-'\\.-- 26.00 dB| wd N e u\,«'\/\ JUBA A 26.00 dB)
’| Bwe 4.875000000 MHz| ’f T Bw v l 4.915000000 MHZ|
ad ) Q factor a85.8] 0 Q factor L 382.5
! Ty
-0 -10
\
) / \ ) /
=0 = = ]
a pS . o A
al A AR, sl ! o f
A < |0 o -
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1880939 GHz 15.37 dam nd8 down 4.875 MHz ML 1.88022 GHz 14,37 dam nd8 down 4.915 MHz
T 1 1877542 GHz -10.60 dBm nd8 26.00 dB TL L 1.877532 GHz -11.45 dbm nd8 26,00 d8
T2 1 1882418 GHz -10.74 dBm Q factor 385.8 T2 1 1.882448 GHz -11.34 ddm Q factor 382.5
L U J - L JU J L]

Date: 22 JAN 2020 01:56:51

Date: 22 JAN.2020 01

56:31

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=]

(=]

pectrum pectrum
Ref Level 25.20 dém  Offset 520 db & RBW 100 kHz Ref Level 2520 dém Offset 5.20 dé & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.12 dBm| mili] 14.68 dBm|
20 e 1.91452800 GHz 20 1.91316900 GHz
0 PP A v g e s 26.00 dB| e NI P, SRR 26.00 d8}
T Bw 4.965000000 MHz Bw 4.915000000 MHz
» Q factor | 385.6 P Q factor 389.2
o + : 0
H 2 <
10 -+ -10
] \ / )\
/
.4/‘ - 2d A d A
A o A A e g prr N L T L
a0 df -40 di
50 d -50 di
600 -60
o d 70 di
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1514523 GHz 15.12 dBm ndB down 4.985 MHz ML 1.513168 GHz 14.68 dBm ndB down 4,915 MHz
TL 1 1.910012 GHz -10.58 dém ndé 26.00 dB TL 1 1.910042 GHz -11.32 dém ndé 26.00 d8
T2 1 1514978 GHz -11.05 dém Q factor 385.6 T2 1 1.514958 GHz -11.33 dém Q factor 389.2
L I ) ) o L I ) -

Date: Z2.JAN.2020 01:57:11

Cate: 22, JAN.2020 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D1403B

LTE Band 25

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 25.20 cbm  Offset G20 b = RBW 300 kHz RefLavel 25.20 dbm  OFfset 5.20 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 ™A1 1 17.08 dbm)| o ™MI1[1] M1 17.85 dBm
- 18582570 GHz, - x, 1.8563370 GHz
0 ot et S in i i '\’w?\‘ﬁﬂva\”‘ 26.00 dB o AN~ A g™ e 26.00 dB
/‘ Bwe 0.870000000 MHz| 7 Bwe 9.710000000 MHZ|
3 [ g 1]
ad . Q factor 188.3 0d ; Q factor 191
-10 f -10 }
/ I Lt
- N Ve el e e
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.055 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1858257 GHz 17.08 dam nd8 down 9,87 MHz ML 1858337 GHz 17.85 dam nd8 down 9.71 Wz
T 1 1850005 GHz -6.62 dBm nd8 26.00 dB TL L 1.950205 GHz -7.62 dBm nd8 26,00 d8
T2 1 1859875 GHz -8.60 dBm Q factor 1B8B.3 T2 1 1.859915 GHz -8.29 dBm Q factor 191.4
L U J wa L JU J

Date: 22 JAN 2020 02.04:08

Date: 22 JAN.2020 02.04.26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

(=]

Spectrum pectrum
Ref Level 25.20 cbm  Offset G20 b = RBW 300 kHz RefLavel 25.20 dbm  OFfset 5.20 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
L MI[1] 17.43 dbm)| - MI[1] 16.43 dBm
20 2 - . 1.8777020 GHZ| @ 3 . 1.6787610 GHz
04 ot kel A NN 26.00 dB 04 e TN DB e, 26.00 dB
| Bwe LY 0.950000000 MHZ| 7 Bwe ‘.\ 9.750000000 MHZ|
/ ! 97
od Q factor \» 188.7 od / Q factor \ 192.7
I e i |
-0 : -10 3 L1
/ / \
-20 df = =20 di
e NEpy [ Ve el I U Vo SR
-30 -30
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LET7702 GHz 17.43 dam nd8 down 9.95 MHz ML 1.878761 GHz 16.43 dam nd8 down 9.75 WHz
T 1 1875025 GHz -8.66 dBm nd8 26.00 dB TL L 1.875185 GHz -9.57 dBm nd8 26,00 d8
T2 1 1884975 GHz -8.27 dBm Q factor 1BB.7 T2 1 1.884935 GHz -9.46 dBm Q factor 192.7
L it ] - L ) ] L]

Date: 22.JAN 2020 021317

Date: 22 JAN.2020 021257

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

(=]

(=]

pectrum pectrum
Ref Level 25.20 dem  Offset 520 db & RBW 300 kHz Ref Level 2520 dém Offset 5.20 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.54 dBm| mili] 16.27 dBm|
20 - ) 1.9071630 GHz 20 p ] A 1.9094210 GHz
g s NS Vil T e 26.00 dB 04 o et neiet ™ i WA N 26.00 dB
{ Bw \ 9.710000000 MHZ / Bw \ ©9.710000000 MHz
p [ Q factor 196.4 P / Q factor \ 196.6
o —+ 0
10 - -10 i -
] ] f
-20 F
=, o} = ~ -
e RN s ot I IS
- ‘
-30
-and -40 d
50 d -50 di
600 -60
o d 70 di
CF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1907163 GHz 17.54 dBm ndB down 9.71 MHz ML 1.509421 GHz 16.27 dBm ndB down 9,71 MHz
T1 1 1.905185 GHz -7.94 dBm nds 26.00 d8 T1 1 1.905085 GHz -9.37 dém ndé 26.00 d8
T2 1 1914895 GHz -8.12 dBm Q factor 196.4 T2 1 1.514795 GHz -9.02 dBm Q factor 196.6
L I ) ) o L I ) -

Date: Z2.JAN 2020 021336
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D1403B

LTE Band 25

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 22 JAN 2020 02.20:3%

Date: 22 JAN.2020 022056

pectrum &3 um &3
Ref Level 25.20 cbm  Offset G20 b = RBW 300 kHz RefLavel 25.20 dbm  OFfset 5.20 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.30 dBm) ™M1[1] 14.11 dBm)
20 1.8519260 GHZ| @ M1 1.0604670 GHz
10d A e PN N A 26.00 dB)| 104 sk LY AW AT A NPV ,J"-.'\.A(laﬁ‘k‘k/\’v‘.\ﬁ 26.00 dB|
J,‘ Bwe 14655000000 MHz| Ii Bwe - 14.356000000 MHz
264 | 29
0d Q factor | 126 od Q factor | 129.6
o } [ 1
h 2
-10 - -10 ¥ L
| / \
-20 dBm v {7y W -20d = ,ﬁ — —
el e U i s VAN o ped A PSS P T AN A g
-30 73{
40 di -40 di
50 df -50 di
60 -60
70 d 70 d
CF 1.0575 GHz 1001 pts Span 40,0 MHz CF 1.8575 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1851926 GHz 15.30 dam nd8 down 14.555 MHz ML 1860467 GHz 14,11 dBm nd8 down 14,356 MHz
T 1 1.850247 GHz -10.49 dbm nd8 26.00 dB TL L 1.850307 GHz -11.52 dam nd8 26.00 dB
T2 1 1,864903 GHz -10.67 d8m Q factor 126.4 T2 1 1.864663 GHz -11.32 d8m Q factor 129.6
L U J wa L JU J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: Z2.JAN 2020 02:20.06

DCate: 22, JAN.2020 02.30.26

Spectrum &3 pectrum &3
Ref Level 26,20 cbm  Offset 5,20 b e RBW 300 kHz RefLevel 26,20 dbm  OFfset .20 0B @ RBW 300 khz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.56 dBm| ™Il 15.92 dBm|
20 Y 1.8765530 GHz @ ! 1.8737660 GHz
104 Y e | e g et 26.00 dB 104 S o | o e B e 26.00 dB
Bu | 14.356000000 MHz T Bu § 14.236000000 MHz
od / Q factor | 130.7] od Q factor | 131.6
/ \
-0 £ ¥ -10 i
\
04 — - T -
D B RSy | o VAR
a0
-40d -40d
50 df -50 di
60 -60
7o d 70 di
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LE76553 GHZ 15.56 dBm ndB_down 14.356 MHz ML 1.573766 GHz 15.32 dem ndB_down 14,236 MHz
TL 1 1572807 GHz -10.09 dém ndd 26.00 dB TL L 1.872837 GHz -10.12 dém ndd 26.00 dB
T2 1 1887163 GHz -10.54 dam qQ factor 130.7 T2 1 1.887073 GHz -11.27 dam qQ factor 131.6
L U J - L JU J L]
Date: 22.JAN 2020 02.39:45 Date: 22 JAN 2020 0229.27
pectrum o pectrum o
Ref Level 26,20 cbm  Offset 5,20 b e RBW 300 kHz RefLevel 26,20 dbm  OFfset .20 0B @ RBW 300 khz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
" mili] 15.92 dém| mili]
20 1.9084590 GHz 20 T 1.
g A s r"!\,rm\,\_.v\,w;-.‘ 26.00 dB| 0 A A e, | B A 26.00 dB|
T Bw § 14.476000000 MHz ] B e 14.745000000 MHz
» Q factor | 131.9 P Q factor 126.9)
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i 5 T4
10 g - -10 7
-20d [ \ -20 df L
el N s e VPt et [ A
-30 - -30 —
Ve, W
4 d A 40 di
50 d -50 di
600 -60
Fod 70 di
CF 1.9075 GHz 1001 pts pan 30.0 MHz CF 1.9075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1908453 GHz 15.92 dBm ndB down 14,476 MHz ML 1.501058 GHz 14.31 dBm ndB down 14,745 MHz
TL 1 1900247 GHz -10.56 dam nds 26.00 dB TL L 1900097 GHz -11.89 dam nds 26.00 d&
T2 1 1514723 GHz -9.87 dBm Q factor 131.8 T2 1 1.514843 GHz -12.18 dém Q factor 128.9
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LTE Band 25

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum &3 um &3
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
1850 aBm M1 17.42 abm
20 20
— 1.8586010 GHZ| X, - 10645550 GHz
e Sy I S T
0 /~ 26.00 dB)| 04 i ™~ nde 26.00 dB|
J 20.140000000 MHz| f Bwe \A 20.260000000 MHZ|
ad T'/ Q factor 92.9) 0 Q factor 92.0)
+
-1 -10
/ \
R P A ; . P n
20 8 v
-30 -30
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.06 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1858601 GHz 18.38 dBm nd@ down 20.14 MH2 M1 1.B64555 GHz 17.42 dBm nd@ down 20,26 MHZ
T 1 184993 GHz -7.73 dBm nd8 26.00 dB TL L 184989 GHz -9.03 dBm nd8 26,00 d8
T2 1 1.87007 GHz -7.13 dBm Q factor 92.3 T2 1 1.87015 GHz -8.69 dBm Q factor 92.0

L I ]

Date: 22.JAN 2020 02.37:05

L U ]

Date: 22 JAN.2020 0237.25

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
R 1896 dBm)| [ZETRY] 18.26 dBm
20 = 20
- NN 1.8847950 GHZ| N N e 1.0835560 GHz
Ve s el N .
04 / nds 7N 26.00 db)| 04 aiaa — nda \\ 26.00 dB|
I Bwe 20.260000000 MHZz| / Bwe 20.140000000 MHZ|
93. i e
ad Q factor 93.0) 0d 7 Q factor 93.5
-10 -10 f
]
— e -2 - e
30 -30
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,884795 GHz 18.36 dBm nd@ down 20.26 MHz M1 1.883556 GHz 18.26 dBm nd@ down 20,14 MHZ
T 1 186981 GHz -7.77 dBm nd8 26.00 dB TL L 186993 GHz -7.06 dBm nd8 26,00 d8
T2 1 1,89007 GHz -7.92 dBm Q factor 93.0 T2 1 1.89007 GHz -7.44 dBm Q factor 93.5
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Date: 22 JAN 2020 02.46:12
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum o pectrum o
Ref Level 25.20 dém  Offset 5.20 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.88 dBm| mili]
20 20
p— e e, 1.9024430 GHz N I 1.
g I nd8 26.00 dB o A el b B, 26.00 dB
I Bw \ 20.060000000 MHZ 7 Bw \ 20.020000000 MHz
ad Q factor A\ 94.9) 0 di Q factor 1 95.2)
1z i e
¥ A
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N \
20 gBiT= = e S— L
— N
a0 - -30 b
Ay N
-and — -40 d
50 d -50 di
600 -60
o d 70 di
CF 1,905 GHz 1001 pts Span 40.0 MHz CF 1,905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1502443 GHz 18.88 dBm ndB down 20.06 MHz ML 1.508235 GHz 18.33 dém ndB down 20,02 MHz
T1 1 1,89497 GHz -7.21 dBm nds 26.00 d8 T1 1 1.89497 GHz -7.60 dBm nds 26.00 da
T2 1 191503 GHz -7.57 dBm Q factor 54.5 T2 1 1.51499 GHz -7.45 dBm Q factor 95.2
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Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.091 | 1.094 | 2.697 | 2.721 | 4.505 | 4.496 | 9.011 | 8.991 | 13.367 | 13.457 | 18.342 | 18.462
Middle CH | 1.091 | 1.099 | 2.727 | 2.715 | 4.486 | 4.486 | 9.011 | 8.971 | 13.516 13.487 |18.382 | 18.222
Highest CH | 1.088 | 1.094 | 2.715 | 2.709 | 4.515 | 4.486 | 9.091 | 9.031 | 13.487 | 13.427 | 18.142 | 18.422
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